
Wastewater Collection and 
Treatment Basis of Design Report 

Final 

January 7, 2022 

Prepared for: 

Los Olivos Community Services District 

Prepared by: 

Carrie Poytress, PE 
Autumn Glaeser, PE 



WASTEWATER COLLECTION AND TREATMENT BASIS OF DESIGN REPORT 

 

  
 

 

Revision Description Author Quality Check Independent Review 
0 Initial Draft CP  GA    
1 Final Draft CP  AG  GA  
        

 

 



WASTEWATER COLLECTION AND TREATMENT BASIS OF DESIGN REPORT 

 

  
 

 

This document entitled Wastewater Collection and Treatment Basis of Design Report was prepared by 

Stantec Consulting Services Inc. (“Stantec”) for the account of Los Olivos Community Services District (the 

“Client”). Any reliance on this document by any third party is strictly prohibited. The material in it reflects 
[...]
Giardia cyst 10-log reduction Per Operation Optimization Plan 

Cryptosporidium oocyst 10-log reduction Per Operation Optimization Plan 

Total Organic Carbon (TOC) <0.5 mg/L average weekly 

Total nitrogen <10 mg/L Weekly, 2 samples at least three 
days apart 

1 Log reduction is base 10, i.e. 12-log = 1,000,000,000,000. 



WASTEWATER COLLECTION AND TREATMENT BASIS OF DESIGN REPORT 

Wastewater Treatment Plant  
      

ga \\us0377-ppfss01\workgroup\1840\active\184031368\planning\report\los_olivos_bod_report_final.docx 13 
 

Per Title 22 requirements for groundwater injection the treatment train shall consist of at least three 

separate treatment processes. For each pathogen (i.e., virus, Giardia cyst, or Cryptosporidium oocyst), a 

separate treatment process may be credited with no more than 6-log reduction, with at least three 

processes each being credited with no less than 1.0-log reduction each. Prior to operation of the 

groundwater injection system, an Operation Optimization Plan must be reviewed and approved by the 

RWQCB. The plan will identify and describe the operations, maintenance, analytical methods, monitoring 

necessary to meet the requirements of Title 22, and the reporting of monitoring results to the RWQCB. 

Los Olivos CSD will be responsible for ensuring that the Operation Optimization Plan is representative of 

the current operations, maintenance, and monitoring of the WWTP and groundwater injection.  

5.2 TREATMENT PROCESS 

The wastewater treatment processes are summarized below and are required to produce high-quality 

water for disposal using groundwater injection wells. Figure 4 shows the process flow diagram that 

illustrates the order of each process.  

The Los Olivos CSD plans to select a manufacturer for the package treatment plant during the first 

quarter of 2022. The District will work with the treatment plant manufacturer’s process design engineer to 

design, manufacturer, and supply the equipment, basins, controls, etc. Each package treatment plant 

manufacturer will use different tank and equipment configurations and various equipment manufacturers 

for the pumps, blowers, membranes, and other accessory equipment. The treatment process will require 

electricity, communications, and potable water (or acceptable plant water) utility services and those 

services can be sized once a package treatment manufacturer is selected and the treatment design 

prepared. 

5.3 HEADWORKS 

The influent pump station (possibly offsite – see Section 4.3), screening, and grit removal make up the 

headworks. The headworks will receive wastewater from the influent pump station through the grit 

chamber and screening.  

Screens removes materials from the wastewater flow stream that can damage subsequent process 

equipment. The two main categories of screens are course screens and fine screens. Course screens 

have clear openings ranging from 0.25 to 6 inches, typically have parallel bars or rods, and can be hand-

cleaned or mechanically cleaned. Fine screens have clear openings less than 0.25 inches, use stainless 

steel mesh or special wedge-shaped bars, and typically follow coarse screening. Fine screens remove 

inorganic materials from the raw sewage such as small plastics and paper, wash the materials, and 

compact them for disposal. The screenings waste will need to be hauled and disposed of in a landfill. 

Depending on the District treatment manufacturer, fine screens may be sized to eliminate the need for 

course screens. Redundant fine screens will be required to protect downstream membrane and other 

equipment under all conditions.   

  



UV DISINFECTION/AOP

PACKAGED WWTP

HEADWORKS

LIQUID SLUDGE
HOLDING TANK

SLUDGE HAULING
TO LANDFILL

RO CONCENTRATE
HOLDING TANK

REVERSE
OSMOSIS

RO CONCENTRATE
TO DISPOSAL

AERATION
BASINS

ANOXIC
BASIN

SLUDGE RECYCLE

SLUDGE WASTE

EFFLUENT STORAGEEFFLUENT
PUMP STATION

TO EFFLUENT
DISPOSAL

INFLUENT
PUMP STATION EQUALIZATION TANK

ODOR CONTROL

INFLUENT

FOUL AIR

SCREENS
MEMBRANE

BIOREACTOR (MBR)

Figure 4
Process Flow Diagram

Santa Barbara V drive: \\Us0377-ppfss01\workgroup\1840\active\184031368\planning\report\Graphics\31368_los_olivos_csd_process_�ow_diagram.ai mlm 11-10-2021

Los Olivos Community Services District
Septic to Sewer
Basis of Design Report



WASTEWATER COLLECTION AND TREATMENT BASIS OF DESIGN REPORT 

Wastewater Treatment Plant  
      

ga \\us0377-ppfss01\workgroup\1840\active\184031368\planning\report\los_olivos_bod_report_final.docx 15 
 

Grit is the sand, gravel, cinders, or other heavy solid material commonly found in sewage. Grit removal is 

important to protect mechanical equipment from abrasion, reduce heavy deposits in pipelines, and reduce 

the frequency of aeration basin cleaning. There are three types of grit chambers: horizontal flow, aerated, 

or vortex type.   

The process engineer along with the package treatment manufacturer will select which type of screen and 

grit removal to use and the passage size of the screen. For this application, 0.25-inch maximum screen 

perforations are anticipated to protect the treatment equipment.   

The screen and grit removal capacity needs to be able to handle the peak buildout flow rates from the 

influent lift station.  

5.4 INFLUENT EQUALIZATION WITH ODOR CONTROL 

The sewage flow from the collection system entering the WWTP varies throughout the day, week, and 

season. Minimum flows occur during the night and early morning hours when water use is at its lowest. 

The first peak flow usually occurs in the late morning after people have taken showers and the flow 

reaches the WWTP. A second peak generally occurs in the evening as part of meal preparation and 

clean-up. As mentioned previously, the Los Olivos population increases on the weekends and during the 

summer due to the tourist nature of the community. Seasonal variations in flows are typical of resort and 

tourist communities. Flow equalization dampens the flowrate variations of the wastewater entering the 

WWTP to limit flow variations and peak flow rates to treatment which improves the performance of the 

downstream treatment processes and reduces the size of the treatment facilities. Los Olivos CSD 

requested storage to hold 24 hours of influent flow in case of emergency, and, to limit the size and costs 

of treatment facilities, to equalize peak influent flows from the collection system to peak month flows (see 

Table 2). The tank will include an odor control system to remove odorous air from the tank vapor space 

and treat the air. The tank will also have mixing equipment and/or aeration to keep the solids from setting 

in the tank and to limit odor generation. An aspirator may be the right solution for efficient mixing and 

aeration utilizing a single pump, however, this must be determined during preliminary design. An internal 

wash down system will also be required.  

The equalization facility will include treatment plant feed pumps, consisting of two pumps, one duty and 

one standby. The pumps will be able to convey max month flow rates from the equalization basin to 

treatment operating on variable speed control. The pump sizing may be phased to accommodate Phase I, 

Phase II or buildout conditions, which must be optimized during design and depending on the flow range 

of a single pump. It may be that one pump is optimal for Phase I and II and that it is replaced with a larger 

pump for Phase III. 

5.5 SECONDARY TREATMENT  

The activated sludge secondary treatment will utilize an anoxic basin or anaerobic section and multiple 

aeration sections for the biological treatment to remove BOD, ammonia, nitrates, and other constituents 

from the wastewater. It is typical to have two separate process streams to be able to take one offline for 

cleaning or maintenance of the system, and for reliability. Blowers and an aeration system provide the 



WASTEWATER COLLECTION AND TREATMENT BASIS OF DESIGN REPORT 

Wastewater Treatment Plant  
      

ga \\us0377-ppfss01\workgroup\1840\active\184031368\planning\report\los_olivos_bod_report_final.docx 16 
 

necessary air for the biological treatment. The blowers will be sound attenuated positive displacement 

blowers. There are multiple types of aeration systems, and the typical ones for the District’s treatment will 

be fine bubble diffused air. The size and configuration of the basins as well as the aeration system will be 

determined by the package treatment plant manufacturer. The type of equipment, pump horsepower 

(HP), and oxygen capacity of the aeration equipment will also be determined by the package treatment 

plant manufacturer.  

The return activated sludge (RAS) process maintains the microorganisms in the aeration tank and 

maintains an adequate population for treatment of the wastewater. The RAS pumps are needed to collect 

the concentrated activated sludge (biomass) from the membrane basins and returns it to beginning of the 

secondary process to mix with the incoming wastewater. It is recommended to have one duty and one 

standby RAS pumps for each treatment train. The waste activated sludge (WAS) is the excess biomass 

that must be removed from the aeration basins to keep the biological system in balance. See the sludge 

storage and disposal section below for more information.  

The Membrane Bioreactor (MBR) trains will clarify and filter the wastewater prior to the Reverse Osmosis 

trains. The MBR and RO process will be designed by the process engineer or the District equipment 

manufacturer.   

All equipment shall have redundancy, i.e., there shall be adequate equipment for all applications with one 

of the largest units out of service. For treatment there must be multiple treatment trains. For example, for 

200 gpm of treatment capacity there must be two 100 gpm independent treatment trains, or more, i.e., full 

treatment capacity is not required if one treatment train is out of service. The final basin and equipment 

configuration shall be designed by the District’s manufacturer.   

5.5.1 Liquid Sludge Storage and Disposal  

Waste activated sludge is produced from the secondary treatment process and must be processed and 

disposed of properly. WWTPs are required to submit an annual biosolids report to the Environmental 

Protection Agency (EPA) describing the sludge treatment process, the biosolids distribution program 

(disposal method and location), the volume of biosolids, and the biosolids testing results. Typically, 

WWTPs process the waste activated liquid sludge into biosolids using either aerobic (with air) or 

anaerobic (without air) digestion to reduce the volume of biosolids and dewater the biosolids to reduce 

the weight before it is hauled to a final disposal facility. Composting facilities do not accept liquid sludge. 

Disposing of sludge without digestion or dewatering will increase the number of truck trips required for 

transport to a disposal location and will limit which facilities can take the material.  

The District has decided to not process the sludge and instead store and transport the liquid sludge for 

processing at a third-party facility. Liquid sludge will require aeration, mixing, and odor control. Los Olivos 

CSD directed that the liquid sludge tank be 15,000 gallons and be pumped semi-monthly or monthly. A 

longer storage time requires a larger tank and footprint to accommodate less frequent truck trips. The 

storage duration will also depend on the agreement with the sludge hauler and third-party disposal facility. 

The final volume of the liquid sludge tank shall be based on the expected sludge production, estimated 

storage duration, and the required freeboard in the tank.  



WASTEWATER COLLECTION AND TREATMENT BASIS OF DESIGN REPORT 

Wastewater Treatment Plant  
      

ga \\us0377-ppfss01\workgroup\1840\active\184031368\planning\report\los_olivos_bod_report_final.docx 17 
 

The final storage tank size and odor control system are anticipated to be designed by the District’s 

consultant process engineer once the District has an agreement with a sludge disposal hauler and 

disposal facility. The need for sludge pumping to the haul truck, or if hauling trucks will have their own 

pumping facilities will depend on the final hauling arrangement.    

5.6 REVERSE OSMOSIS (RO) 

Reverse osmosis (RO) is a water purification process that uses a partially permeable membrane to 

separate unwanted particles from the wastewater at a molecular level, allowing salts and other fine waste 

constituents to be removed. It is recommended to have a feedwater tank to equalize the flow into the RO 

unit. A pump is used to pressurize the feed water and circulate it through the module. The product water 

of the RO is called permeate. This is the clean water suitable for groundwater injection. 

The module is the complete unit comprised of the membranes, the pressure support structure of the 

membranes, the feed inlet and outlet permeate and concentrate ports, and an overall support structure. 

The main types of membrane modules are tubular, hollow fiber, and spiral wound. Pressure vessels hold 

the membrane modules and keep the feedwater and permeate streams isolated, minimize the buildup of 

salt or fouling, and allow for easy replacement of the membrane modules. The number of membrane 

modules needed is based on the flow and water quality from the preceding MBR process. A double pass 

reverse osmosis system is when the RO permeate water is fed into a second RO unit to produce more 

pure water. A double stage or triple stage RO is when the concentrate (the dirty water being segregated 

from the product water) is fed into a second or third RO system to remover more water and reduce the 

volume of RO concentrate. The number of passes or stages needed is based on the feedwater quality, 

the permeate water quality required for disposal, and the need to reduce the volume of RO concentrate 

for disposal. Adding more passes or stages increases the capital, operations, and maintenance costs of 

the equipment but may reduce the hauling and disposal costs for the RO concentrate. The District will 

need to select the membrane module type, configuration, and arrangement with the help of a process 

engineer.  

As waste constituents in the feedwater accumulate on the membranes, called membrane fouling, the 

pressure builds up on the feed side and the flow through the membrane decreases. When the 

performance of the RO membrane has deteriorated to a given level, the membrane modules are taken 

out of service and backwashed or cleaned chemically. A permeate tank is needed to store a small 

amount of permeate needed for backwashing the membranes. Also, a clean-in-place (CIP) tank is 

needed to mix the chemicals for cleaning. Membrane fouling occurs in three general forms: (1) buildup of 

constituents in the feedwater on the surface of the membrane, (2) the formation of chemical precipitates 

due to the chemistry of the feedwater, and (3) damage to the membrane due to the presence of chemical 

substances that can react with the membrane or biological agents that can grow and line on the 

membrane. Reverse osmosis creates a waste product called RO concentrate that needs to be disposed 

of properly.  



WASTEWATER COLLECTION AND TREATMENT BASIS OF DESIGN REPORT 

Wastewater Treatment Plant  
      

ga \\us0377-ppfss01\workgroup\1840\active\184031368\planning\report\los_olivos_bod_report_final.docx 18 
 

5.6.1 RO Concentrate Storage and Disposal 

RO concentrate is the reject water from the RO filtration process and is comprised of the constituents and 

contaminants found in the wastewater. The Los Olivos CSD directed that the RO concentrate be stored 

and pumped semi-monthly or monthly and hauled to an approved disposal facility. Longer storage time 

require larger tanks and larger footprints but can accommodate less frequent truck trips. The storage 